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Table 1 Properties of Plug and test result
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Apparent porosity @ 234 140 13.5 12.0
Bulk density (#/aD| 2384 283 3.65 3.6
Crushing strength ()| 510 1300 — 100
Modulus of rupture (&)| 110 140 135 20
Hole diameter (ma) 0.5 05 {04~12] 08
Number of hole 81 81 149 45
Life (heat) 8 5 6 11
Ventilation (heat) 6 5 6 10
Success ratio @ 83.3 60.0 17.0 80.0
Wear rate (mm/heat)| 11.2 180 183 136
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Fig.1 Result of Simulation of

temperature change of K+P
(at middle between hole and hole)
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